

単剤レジメン

レジメン名	薬剤名	投与量		1コースの期間
VP-16	エトポシド	100mg/m ²	day1-3	3週間
AMR	アムルビシン	40mg/m ²	day1-3	3週間
CPT-11	イリノテカン	100mg/m ²	day1、8、15	4週間
DOC	ドセタキセル	60mg/m ²	day1	3週間
GEM	ゲムシタビン	1000mg/m ²	day1、8、15	4週間
NGT	ノギテカン	1.1mg/m ²	day1~5	3週間
PEM	ペメトレキセド	500mg/m ²	day1	3週間
VNR	ビノレルビン	25mg/m ²	day1、8	3週間
nab-PTX	nabパクリタキセル	100mg/m ²	day1、8、15	3週間
BEV(+ erlotinib)	ベバシズマブ	15mg/kg	day1	3週間